
Asbestos Testing Results – Clatskanie Elementary School/Bus Garage 

Location: Material Tested: Test Result: 

Classrooms Ceiling tiles & mastic Good 

Staff 1’ blue/red tile Good 

Bus Barn CAB Good 

Stage Prop 9” tan tile Good 

Throughout Mastic Good 

Boiler Room Transite board Good 

Custodian 9” tan tile Fair 

Gym 9” tan tile Good 

Old Cafeteria 9” tan tile Good 

Kitchen 1’ white tile Good 

Cafeteria Moulding mastic Good 

Cafeteria Ceiling tile Good 

Classes 1’ tan red tile Good 

Music Closet Tan linoleum Good 

Stage 9” ceiling tiles Good 

Gym Ceiling tile Good 

Hall 1’ green tile Good 

Shop Office Tan linoleum Good 

 


